
1 

2020 



1 

2020 

 877 Million Gallons        

of Tap Water Delivered 

The Public Works Service Area utilized 877 million gallons of 

potable water for indoor and outdoor consumption such as 

hygiene and irrigation needs. 

 334 Million Gallons of 

Wastewater 100% reused 

334 million gallons of wastewater were processed by the  

Water Resource Recovery Facility and then delivered to the 

Wetlands Enhancement Facility, Clear Creek Golf Course, and 

Carson Valley Ranch. 

 217,510 gallons of Tap water 

consumed per household 

On average, 225,508 gallons of tap water were consumed per 

household in Incline Village and Crystal Bay in 2020.      

This includes outdoor irrigation and indoor uses. 
[...]
The BCWDP produces 5,900-gallons per minute (gpm) of drinking water for Incline Village and Crystal 

Bay, Nevada. The BCWDP treatment process designed by CH2M Hill includes ozone disinfection and 

ultraviolet (UV) disinfection systems followed by free chlorine residual disinfection. 

Raw Water and Low Lift Pumps 

The Raw Water and Low Lift Pump Station convey raw water from Lake Tahoe through the Ozone and 

UV Disinfection Systems. Raw water is drawn from the lake through a 24-inch intake pipeline that 

extends approximately 650 feet from the shoreline into the lake. The Raw Water Intake pipeline is 

connected to the Low Lift Pump Station. The raw water is pumped through the Ozone Disinfection 

System and UV Disinfection System. After passing through these treatment systems the water reaches 

the Treated Water Pump Station. Sodium silicate is added to mitigate potential pipe and pipe joint 

corrosion issues within the water distribution system. 

IVGID Operates Public Water System #NV0000158 



 
 

15 
 

Ozone, Ultra Violet, and Chlorine Disinfection 

The Treated Water Pump Station pumps treated 

water from the BCWDP to IVGID’s drinking water 

distribution system. The Ozone and UV 

Disinfection Systems provide multi-barrier 

protection and reduce the risks against 

Cryptosporidium, Giardia, and many other 

protozoan, bacterial, and viral pathogens. Sodium 

hypochlorite solution is used to provide a free 

chlorine residual within the drinking water 

distribution system. 

 

Infrastructure 

Water Reservoirs 

There are 13 water reservoirs containing 

over 7 million gallons of water across 

the District.  These water reservoirs 

range from the smallest at 175,000 

gallons all the way to 1,000,000 gallons 

in size.  All of the water reservoirs are 

steel tanks; they range between 25 to 50 

feet tall and have diameters from 35 to 

70 feet across. The 7 million gallons of 

stored water equals about 1 ½ days of 

water supply in the summer and about 4 

days of water supply in the winter.  This 

stored water is what provides the stable water pressure in the water system, is used to fight structure 

fires and acts as an emergency supply in times of power outages and equipment failures. 

Water Pumping Stations 

There are 12 water pumping stations to pump water to the water reservoirs that supply your home or 

business with the water you need.  Some pumping stations are buried in vaults while some are in large 

buildings located next to water reservoirs.  The smallest pumping station pumps water at 75 gallons per 

minute while the largest pumping station near the ski resort pumps at 3000 gallons per minute. They 

have motors ranging from 7 to 450 horsepower. The pumping stations are sized to run only several 

hours a day to fill the water reservoirs and then shut off.  The District employs a strategy to try and run 

these at night when power costs are low and then utilize the water reservoirs to provide your water 

needs in the day.  The large pumping stations have emergency generators that automatically come on 

during outages so that water supply is maintained.  The smaller stations have a hook-up for a small 

generator to provide the electrical needs to run the station. This is feasible since these small stations 

only run a couple of hours a day. 

Chlorine Disinfection Chamber 

Drinking Water Intake Construction at Burnt Cedar Beach, circa 1960 



 
 

16 
 

Additional Support 

Defensible Space 

The Defensible Space Fee work provides a 

protective boundary for the homes of Incline 

Village and Crystal Bay and protects our 

drinking water source. The Fuels Management 

Program began in 1991 in a collaboration of the 

NLTFPD and IVGID. Approximately $450,000 to 

$500,000 is spent annually to maintain the 

1,000+acres of land that IVGID owns. 

Tahoe Water Suppliers Association 

IVGID is one of the 12 water agencies around 

Lake Tahoe which partner in the Tahoe Water 

Suppliers Association (TWSA).  The agencies work 

together to develop, implement, and maintain an 

effective watershed control program and advocate 

for the protection of Lake Tahoe as a drinking 

water source. The latest Watershed Control Annual 

Report produced by the TWSA can be found on 

their website. 

 Visit www.tahoeh2o.org to find out more. 

Water Use Efficiency 

Public Works customers receive “high water use” 

courtesy notifications on their monthly bill if use increases or if the meter runs constantly for more than 

24-hours. IVGID staff conducts free, on-site landscape water use audits each summer for customers 

upon request. Public Works and many of its employees are members of the American Water Works 

Association (AWWA). Several staff members offer valuable resources to the District by holding Water 

Use Efficiency Practitioner Certifications offered by the AWWA.  

Laboratory 

IVGID’s laboratory is certified by the State of Nevada for both potable water and wastewater analyses.  

There are a wide range of analyses conducted on a daily basis for process control of nutrients, 

microorganisms, settling, pH, disinfection, loadings, densities, and removal rates.  The laboratory is 

divided in two sections: The first section is for the vast number of process control analyses and the 

clean lab section is for microbial analyses. 

Federal, State, and Local Agencies 

The Environmental Protection Agency, State of Nevada, and 

Washoe County provide extensive resources on all topics.

North Lake Tahoe Fire Protection District (NLTFPD) 

http://www.tahoeh2o.org/


 
 

17 
 

Unique Requirements for Wastewater Processing at Lake Tahoe 
The WRRF is a biological secondary treatment facility with a rated capacity of 2.14 MGD (million gallons 

per day). Wastewater treatment processes include micro-screening, grit removal, aeration, 

carbonaceous activated sludge, secondary clarification, solids dewatering, odor control, and sodium 

hypochlorite disinfection of the effluent. Nineteen sewage pumping stations deliver raw sewage to the 

WRRF - 24 hours a day, 7 days a week, 365 days a year. 

Historical Context 

IVGID first built a Walker Process Package Treatment Plant (one circular structure with four segments 

handling the treatment process) in 1962. This treatment plant had a maximum capacity of 0.7 MGD 

with five sewage-pump stations throughout Incline Village and Crystal Bay and delivered wastewater to 

Sweetwater Road to eventually be used as local irrigation supplies. 

The discharge of untreated effluent into Lake Tahoe’s waterbody or streams was first prohibited in 

1946. As a result of a Federal Water Pollution Conference held at Lake Tahoe in July, 1966, all 

properties are required to have sewer connections. Furthermore, all treated effluent must be exported 

outside of the Lake Tahoe Basin (by 1970) in order to protect Lake Tahoe’s water quality and clarity. 

The Porter Cologne Act and TRPA Compact of 1970 formally prohibit any use of septic systems and 

discharge of effluent within the        

Lake Tahoe Basin. 

IVGID met the export requirement with 

completion of a 21-mile pipeline that 

delivered the treatment plant’s 

secondary effluent into the Carson 

River. The Nevada Department of 

Environmental Protection mandated 

more stringent treatment requirements 

in addition to the Safe Drinking Water 

Act of 1974 and subsequent 

reauthorization requirements. IVGID 

completed construction of the 

Wetlands Enhancement Facility in 

Carson Valley for the release of the 

treatment plant’s effluent (1984). This 

project helped IVGID meet all local, 

state, and federal requirements and 

provides a waterfowl habitat.  

Read more about Public Works’ History 

online at www.yourtahoeplace.com. 
Wetlands Enhancement Facility and Waterfowl Habitat 

https://www.yourtahoeplace.com/public-works/about-public-works/history-of-public-works
https://www.yourtahoeplace.com/public-works/about-public-works/history-of-public-works


 
 

18 
 

Current Wastewater Treatment Practice at IVGID Public Works 

Headworks 

The treatment of wastewater for IVGID starts at the headworks of the Treatment Plant where flow is 

measured, and the rotating screens and grit chamber are housed.   

Raw sewage is pumped to the headworks from two main sewer pump stations (SPS): SPS 1, across 

from Incline Beach, and SPS 8, next to the Championship Golf Course on Highway 28. These two 

stations use a flow matching system that monitors the rate of flow and automatically adjusts the pump 

speed according to flow demand. There are also two gravity lines from the upper areas of Incline Village 

that flow into the headworks of the plant. The flow coming into the plant is measured through a 12” 

flume that tells the plant operators how much flow is going through the flume at any one time. 

The rotating screens remove foreign objects such as sticks, paper, and even kid’s toys from the raw 

sewage. The finer, heavier substances, or grit such as sand, eggshells, and coffee grounds, are removed 

from the wastewater by an airlift grit chamber. The wastewater, now screened and free of grit, flows to 

the next phase in the treatment process - aeration. 

Aeration 

The aeration phase of wastewater 

treatment gets oxygen into the 

wastewater by means of jet aeration.  

The plant has six 200,000 gallon basins 

with two jet aeration clusters per basin.  

These clusters mix the low pressure air 

and recirculated mixed liquor (some of 

the solids from the clarifiers with raw 

sewage from the headworks) to provide 

oxygen to the microorganisms that are 

busy cleaning up the wastewater so it can 

be reused. The wastewater is treated in 

these basins five to eight hours for 

optimal growth of microorganisms and 

treatment of wastewater. 

Clarification 

Clarification slows down the flow of the wastewater to allow the solids, that were produced in the 

aeration basins and are heavier than water, to settle to the bottom of the clarifiers.  The clear water 

rises and flows over weirs (process to keep the water level at one height at all times) to be disinfected 

and exported from the Lake Tahoe Basin. 

 

Aeration Process at the WRRF 



 
 

19 
 

Disinfection 

The clear water that flows over the weirs in the clarifiers flows through a channel that diffuses 

disinfectant into the treated wastewater.  Sodium hypochlorite is used for disinfection.  The liquid 

sodium hypochlorite is metered according to plant flow and is introduced just before the effluent 

stream enters the twenty-mile export pipeline on its way to the Carson Valley. 

The twenty-mile pipeline is used as the plant’s chlorine contact chamber and allows sufficient time for 

the chlorine to come in contact with the effluent and kill any remaining pathogens.  After the effluent 

stream tumbles 3,000 feet down to the Carson Valley floor all the chlorine is gone; therefore, the 

twenty-mile export pipeline also serves as the plants dechlorination chamber. 

Odor Control 

This facility removes the malodorous 

compounds from the air in the solids handling 

facility and the headworks. The air is forced 

through the wet scrubber, which is like a big 

rainstorm that comes in contact with the air 

molecules and strips out the odors.  The wet 

scrubber uses sodium hypochlorite to oxidize the 

malodorous compounds to non-offensive 

compounds before being released to the 

atmosphere. 

Biosolids Processing and Reuse 

The solids that are wasted from the clarifier are over 99% water.  This would be very expensive to haul 

these biosolids for disposal so the next step is to get as much water out as possible.  This is done by 

using large centrifuges to spin the water out of the biosolids with the help of special polymers.  The 

concentration of solids is increased to over 21% in these centrifuges.  These biosolids now look like dirt 

and are put in special containers to be hauled out of the Tahoe Basin. The District contracts with Bently 

Agrodynamics that composts the biosolids with other organic materials and then they spread it on 

pasture land to grow forage crop for cattle.  The composting process reaches temperatures of over 160 

degrees that kills the pathogens in the biosolids. 

Effluent Reuse 

The District puts 100% of wastewater effluent to 

reuse annually.  During the summer, the effluent 

is sold to a golf course and a ranch in Douglas 

County to grow turf and pasture crops.  In the 

winter, the effluent is sent to the Wetlands 

Facility for waterfowl habitat.  The wetlands 

facility is designed with special holding cells and 

islands so that nesting birds have a protected 

area for nesting.  

Wet Scrubbers deodorize effluent odors 

Treated Wastewater can be reused for irrigation 



 
 

20 
 

Wetlands Facility 

The Wetlands Facility in the 

Carson Valley is the final 

destination for IVGID’s 

secondary effluent. The 

effluent water travels through 

a pipeline for 21 miles to the 

wetlands site. The effluent is 

disposed of through evaporation, transpiration (evaporation through plants), and percolation (seepage 

through soil).  The water travels through multiple lagoons (cells) covering 390 acres of the site that 

includes bird habitat and protected nesting sites. The system works in harmony with the existing warm 

water wetlands, adapts well to year-round fluctuations in weather and temperature, provides valuable 

habitat, and meets State and EPA water quality requirements.  The facility was originally built in 1983 

to stop discharging effluent water to the Carson River to improve its water quality.   

Emergency Storage 

In addition to a 500,000-gallon effluent storage tank at the wastewater resource recovery facility, the 

plant has two emergency storage ponds.  The upper pond, which is above the plant, has a capacity of 

1.7 million gallons; the lower pond has a capacity of 17 million gallons and is located just below the plant 

behind Mill Creek dam. These ponds are rarely used for wastewater storage, but provide a safe buffer in 

case of a failure that could cause an effluent spill into Lake Tahoe.

The Wetlands Enhancement Facility located near Hot Springs Mountain in Carson Valley, Nevada 



 
 

21 
 

Scale of the Organization 
The IVGID service area is substantially built-out at this point. 

The Washoe County Assessor parcel database shows that 

there are approximately 9,060 parcels in the service area with 

approximately 1,000 parcels owned by the United States and the State of Nevada that are non-

buildable. Approximately 7,500 parcels are residential single family and multi-family, 200 parcels are 

commercial and there are approximately 250 parcels that are undeveloped. The full-time population is 

estimated below 10,000 people with that number increasing to nearly 20,000 people during peak 

tourism times in the summer months and winter holidays.  

In addition to Public Works, IVGID also owns and operates two 18-hole golf courses, Diamond Peak Ski 

Resort, Parks and Recreation facilities, and various rentable venues throughout Incline Village. 

Departmental teams across the entire District share resources and responsibilities to provide quality 

services to our jurisdiction while supporting regional initiatives and creating stakeholder value.  

All staff are trained in customer service and standard operating procedures while individuals pursue 

certifications related to their career focus. For example, Public Works staff members hold certifications 

ranging from Water Treatment Operator, Water Quality Laboratory Analyst, Water Use Efficiency 

Practitioner, Backflow Prevention Assembly 

Tester to Cross Connection Control Specialist all 

accredited by the American Water Works 

Association (AWWA) and supplemented by the 

Nevada Rural Water Association (NRWA). 

Administrative Service Teams 

 Accounting 

 Communications 

 General Administration 

 Human Resources 

 Information Technology 